



Summitex Enterprise CO.,Ltd .

嘉義縣太保市嘉太工業區中興路11號

TEST REPORT

CUSTOMER:

P/O NUMBER: BL2506013

DESCRIPTION: 13N01 N500DXN500D CORDURA PRINTED 布貼布 56"

Color: BEIGE CAMO 米底迷彩 (14-4506TPX / 17-4412TPX / 14-4500TPX / 19-4227TPX)

Report No.: SS-2506047

Date: 2025/7/7

POS	TEST ITEM	REFERENCE	RESULT
2	WEIGHT (g/m2)	ISO 3801 method5	562
4	TEAR STRENGTH, WARP (N) (300mm/min)	ASTM D2261	146.5
	TEAR STRENGTH, WEFT (N) (300mm/min) (Single Rip Tongue Tear, Tensile Testing Machine)	ASTM D2261	113
5	TENSILE STRENGTH, WARP (N)	ASTM D5034	3086
	TENSILE STRENGTH, WEFT (N) (1-Inch Grab Test, Tensile Testing)	ASTM D5034	2413
6	SEAM SLIPPAGE, // TO WARP (6mm) (N)	ASTM D4034	370
	SEAM SLIPPAGE, // TO WEFT (6mm) (N)	ASTM D4034	110
	SEAM STRENGTH, // TO WARP (N)	ASTM D4034	792 (STB)
	SEAM STRENGTH, // TO WEFT (N)	ASTM D4034	840 (STB)
7	BONDING STRENGTH (N/3INCH)	ASTM D2724	Can't stripping
9	FLEXING (10000 cycles)	ASTM D6182	1.0 (Pass)
10	TABER ABRASION (FACE) (H18-1000G)	ASTM D3884	1000+
12	WATER REPELLENCY (FACE) SPRAY TEST	ISO 4920	ISO 4
14	COLOR FASTNESS TO PERSPIRATION (ACID)	AATCC 15	
	COLOR CHANGE		4.0
	STAINING OF WOOL		4.0
	ACRYLIC(ORLON)		4.0
	POLYESTER		4.0
	NYLON		4.0
	COTTON		4.0
	ACETATE		4.0
15	COLOR FASTNESS TO WATER	ISO 105 E01	
	COLOR CHANGE		4.0
	STAINING OF WOOL		4.0
	ACRYLIC(ORLON)		4.0
	POLYESTER		4.0
	NYLON		4.0
	COTTON		4.0
	ACETATE		4.0
16	CROCKING, FACE SIDE (DRY/WET)	AATCC 8	4.0 / 4.0
	CROCKING, BACK SIDE (DRY/WET)		4.0 / 4.0
18	MIGRATION (Face side) (PD V.S. PD) (90°C/24hrs.)	NIKE EQ13=NAL.TM.2100	4.0
19	PHENOLIC YELLOWING	ISO 105X18	4.0
21	LIGHTFASTNESS (20 AFU) @420nm	ISO 105 B02	4.0
	ISO 105 B02:2014, Method 3, BULE WOOL REFERENCE STANDARD NO 4; Xenon Arc Lamp, non flip flop mode (TEST UP TO GRADE 4)		